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Name & Address of the Customer

Name & Address of the Manufacturer

Particulars of sample tested
Condition of the Sample on Receipt
Type

Designation

Serial Number
Number of samples tested

Date(s) of Test(s)
CPRI Sample Code Number

Particulars of tests conducted

Test in accordance with standard/
specification

Sampling plan

Customer’s requirement

Deviations if any
Name of the witnessing persons
Customer’s representatives

Other than Customer’s representatives

Test subcontracted with

Address of the laboratory

Documents constituting this report
(in words)

Number of sheets

Number of oscillogram/s
Number of graphs

Number of photo/s

Number of Test circuit diagrams
Number of drawings

M/s. NIE Power & Engineering(P) Ltd.,
B-40, KSSIDC Industrial Estate,
Kumbalagodu, Bangalore — 74.

Ref. No. Nil Dated : 11-12-2009

M/s. NIE Power & Engineering(P) Ltd.,
B-40, KSSIDC Industrial Estate,
Kumbalagodu, Bangalore — 74.

New.
Non Segregated Bus duct.

11kV 1600A Non Segregated Bus duct.
SL-01

One.

11-12-2009

DCCDHRT 09 S0085.

1. Lightning Impulse Voltage Withstand Test.
As per IS 8084/1976 RA 2007.

Not Applicable.
Nil.
Nil.

Mr. Ravi Kumar & Mr. K.Z. Meeran.
None.

None.

Three.

Twelve.

Nil.

Nil.
Nil.
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Test Arrangement For Lightning Impulse Voltage Withstand Test
Sl. No. | Impulse to | Connections to earth
1. R Y, B & Frame.
2. Y B, R & Frame.
3 B R, Y & Frame.
1. Lightning Impulse Voltage Withstand Test
Test Shot e Test Voltage k\l: (Pezta_k} Remarks
Arrangement | No. e Osc. No. egative | nse. No.
Polarity Polarity
1 T 75 100 75 104 Withstood
5" 75 101 75 105 Withstood
. ™ 75 110 75 108 Withstood
5" 75 111 75 109 Withstood
5 i 75 112 75 114 Withstood
5" 75 113 75 115 Withstood

* These voltages are applied under ambient conditions which are as given below :

Temperature in Degree Celsius
Dry Bulb Wet Bulb
* 25 17 682

Atmospheric Pressure in mm of Hg.
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NOTE

a) The test results relate only to the item(s) tested.

b) Publication or reproduction of this test report/certificate in any form other than by complete
set of the whole report and in the language written is not permitted without the written consent
of CPRI.

c) Any corrections/erasure invalidates this test report/certificate.

d) Any anomaly/discrepancy in this test report/certificate should be brought to our notice within
45 days from the date of issue.

e) The verification of the sample drawings by CPRI is limited to dimensional checks only
wherever possible.
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